

PRODUCT CATALOGUE

2023.



Belupo is the second-largest producer of prescription drugs, OTC products and enteral food in Croatia.



According to the anatomical-therapeutic-chemical (ATC) classification, Belupo is present in 12 ATK groups- including enteral nutrition.

Belupo's product portfolio is focused on the following:

cardiovascular system medicines, musculo-skeletal system medicines, nervous system medicines, gastrointestinal system medicines, dermatological and general anti-infective medicines for systemic use.

Development and production of high quality products is the main strategic orientation for all 1300 Belupo's employees, both on domestic and 18 European markets.

After many years of constant growth and development, in 2017. Belupo has finished investment cycle - building a new solid, semi-liquid and liquid medicine factory. These are Belupo's factories for the future, the future which is created by knowledge of their employees and by implementing new technologies in the manufacture of generic drugs with added value, and new generation medicines as well.



New factories were the biggest greenfield investment in Croatia, in which was invested more than 70 million Euros. With the modern technology and processes organization according to latest standards of good consumer practice, these factories represent one of the most modern pharmaceutical plants in the region. New production lines increase production capacities by 150 percent and ensure annual production of 100 million packaging.

The new plants meet top standards of modern pharmaceutical industry, including the Good Manufacturing Practice Standards, The European Pharmaceutical Inspection Convention regulations, and the requirements and standards set in the Croatian Drug Law.

Numerous and diverse forms of cooperation include reputable foreign business partners: Abbott, Pharmathen, Medis, Lupin and Torrent confirm and guarantee our dedication to latest developments in the field of field of pharmaceuticals.

Products

The wide range of Belupo's products is categorized under three main groups: prescription medicines, OTC products and food for special medical purposes.



Every year we are upgrading our portfolio by developing and manufacturing new products medicinal products, food supplements, cosmetic products and medical devices, as well as by improving the existing ones.

We are proud to say that nowadays our product portfolio includes more than 1660 products from 164 active ingredients, packaged in 345 different dose sizes and 189 pharmaceutical dosage forms. Most of them are a result of our knowledge in research and development, production and quality control.

We are producing generic medicinal products that are not inferior to most leading pharmaceutical brands in terms of quality, safety and efficacy.

Broad range of therapeutic areas

Prescription medicines



- alimentary tract and metabolism (group A),
- blood and blood forming organs (group B),
- cardiovascular system (group C),
- dermatologicals (group D),
- genito-urinary system and sex hormones (group G),
- antiinfectives for systemic use (group J),
- antineoplastic and immunomodulating agents (group L),
- musculo-skeletal system (group M),
- nervous system (group N),
- antiparasitic products, insecticides and repellents (group P),
- respiratory system (group R).

Food for special medical purposes

- NUTRIXA - taste: vanilla, chocolate, coffee, strawberry, peach
- NUTRIBEL COMPLEX - taste: chocolate, cappuccino, orange-biscuit
- NUTRIBEL DIABET - taste: chocolate, vanilla, strawberry

OTC



- herbal medicines
- food supplements
- cosmetics
- non – prescription medicines
- medical Device
- auxiliary substances

Pharmaceuticals

A

ALIMENTARY TRACT AND METABOLISM

AGNIS

VILDAGLIPTIN

Vildagliptin is an oral anti-hyperglycemic agent (anti-diabetic drug) of the new dipeptidyl peptidase-4 (DPP-4) inhibitor class of drugs. Vildagliptin inhibits the inactivation of GLP-1 and GIP by DPP-4, allowing GLP-1 and GIP to potentiate the secretion of insulin in the beta cells and suppress glucagon release by the alpha cells of the islets of Langerhans in the pancreas. Vildagliptin has been shown to reduce hyperglycemia in type 2 diabetes mellitus.

tablets

60 x 50 mg

AGNIS COMBI

VILDAGLIPTIN AND METFORMIN

Agnis Combi is indicated in the treatment of type 2 diabetes:

- in the treatment of adult patients in whom satisfactory results cannot be achieved glycemic control using oral metformin in the maximum tolerated dose or in patients who are already treated with a combination of separate vildagliptin and metformin tablets.
- in combination with a sulphonylurea (ie triple combined therapy) as an adjunct diet and exercise in adult patients inadequately controlled with metformin and sulphonylurea.
- in triple combination therapy with insulin as a supplement to diet and exercise for improving glycemic control in adult patients in whom a stable dose of insulin and metformin does not enable adequate glycemic control

film-coated tablets

60 x (50 mg / 850 mg)

60 x (50 mg / 1000 mg)

BELFORMIN

METFORMIN

film-coated tablets

100 x 500 mg

30 x 850 mg

30 x 1000 mg

120 x 850 mg

120 x 1000 mg

BELOSEPT

HEXETIDINE

Oral antiseptic, a broad-spectrum antibacterial and antimycotic agent for rinsing the mouth.

solution

200 ml (1 mg / ml)

GLIKA

GLICLAZIDE

Hypoglycemic sulphonylurea oral antidiabetic active substance. Reduces blood glucose levels by stimulating insulin secretion from β -cells of the islands of Langerhans in pancreas.

modified-release tablets

60 x 30 mg 30 x 60 mg
60 x 60 mg
90 x 60 mg

LORDIAR

LOPERAMIDE

Synthetic antidiarrheal for oral use.

hard capsules

20 x 2 mg

PORTALAK efekt

LACTULOSE

Osmotic laxative, used in occasional or long-term constipation.

syrup

250 ml (66.7 g / 100 ml)

PORTALAK

LACTULOSE

Osmotic laxative, used in occasional or long-term constipation.

syrup

500 ml (66.7 g / 100 ml)

POTASSIUM CHLORIDE BELUPO (KALIJEV KLORID BELUPO)

POTASSIUM CHLORIDE

Oral replacement of electrolyte and fluid loss due to various reasons.

soluble tablets

30 x 500 mg

REGLINID

REPAGLINIDE

Antidiabetic drug, an oral blood glucose-lowering drug of the meglitinide class, used in the management of non-insulin-dependent diabetes mellitus (NIDDM). Repaglinide lowers blood glucose levels by stimulating the release of insulin from the pancreas.

tablets

90 x 0.5 mg 90 x 1 mg 90 x 2 mg

ROJAZOL

MICONAZOLE

Topical broad-spectrum antimycotic. Combined fungistatic and fungicidal action, bacteriostatic and bactericidal action on gram-positive cocci and bacilli that often follow fungous infections

oral gel

40 g 2% (20 mg / g)

RUDAKOL

MEBEVERINE

Selective musculotropic spasmolytic without anticholinergic side effects.

coated tablets

50 x 135 mg

prolonged-release hard capsules

60 x 200 mg

TARGET PLUS

OMEPRAZOLE

Proton pumps inhibitor, effective in the short-term treatment of duodenal, gastric and esophageal ulcers and may offer a useful alternative to conventional therapy. In combination with antimicrobials in dual and triple drug regimens, omeprazole therapy can achieve high cure rates in the treatment of *Helicobacter pylori* associated with peptic ulcer disease. The drug is recommended for Zollinger-Ellison syndrome.

hard capsules

28 x 20 mg

ZYNOL

BENZYDAMINE

ZYNOL 1.5 mg/ml spray for the oral mucosa, solution is a locally acting analgesic and anti-inflammatory drug for painful conditions in the throat and mouth in adults and children over 6 years of age.

Multidose spray HDPE container, fitted with a metering pump and nozzle, containing 30 ml

ZYNOL 3 mg/ml spray for oral mucosa, solution is a locally acting analgesic and anti-inflammatory drug for painful conditions and swelling in the pharynx and mouth in adults.

Multidose spray HDPE container, fitted with a metering pump and nozzle, containing 15 ml

ZYNOL 1.5 mg/ml solution for gargling/rinsing the mouth is a locally acting analgesic and anti-inflammatory drug for painful conditions in the pharynx and mouth in adults and adolescents.

Clear glass bottle with screw cap containing 120 ml, with graduated 20 ml measuring cup.

ZOLTEX

PANTOPRAZOLE

Proton pumps inhibitor, effective in the short-term treatment of duodenal, gastric and esophageal ulcers and may offer a useful alternative to conventional therapy. In combination with antimicrobials in dual and triple drug regimens, omeprazole therapy can achieve high cure rate in the treatment of *Helicobacter pylori* associated with peptic ulcer disease. The drug is recommended for Zollinger-Ellison syndrome.

gastro-resistant tablets

28 x 20 mg

56 x 20 mg

28 x 40 mg

powder for solution for injection

40 mg / 10 ml

BLOOD AND BLOOD FORMING ORGANS

ASKA pro

ACETYLSALICYLIC ACID

Acetylsalicylic acid inhibits the adhesion and dumping of blood platelets (thrombocytes) and in this way prevents blood clots (thrombi) to develop (inhibition of platelet aggregation).

gastro-resistant tablets

30 x 100 mg

GRECCAS

TICAGRELOR

Greccas, co-administered with acetylsalicylic acid (ASA), is indicated for the prevention of atherothrombotic events in adult patients with acute coronary syndrome (ACS).

film-coated tablets

56 x 90 mg

HEPARIN BELUPO

HEPARIN SODIUM

Endogenous anticoagulant for intravenous infusion or intravenous injection.

solution for injections

10 x 5 ml (25,000 IU / 5 ml)

KLOPIDEX

CLOPIDOGREL

Clopidogrel is an oral antiplatelet agent (thienopyridine class) which inhibits blood clotting and is indicated for prevention of vascular ischaemic events in patients with symptomatic atherosclerosis, acute coronary syndrome without ST-segment elevation (NSTEMI), ST elevation MI (STEMI). It is also used, along with aspirin, for the prevention of thrombosis after placement of intracoronary stent or as an alternative antiplatelet drug for patients who are intolerant to aspirin.

film-coated tablets

30 x 75 mg

CARDIOVASCULAR SYSTEM

AMIODARON HYDROCHLORIDE BELUPO

AMIODARONE HYDROCHLORIDE

Antiarrhythmic drug, class III.

tablets

60 x 200 mg

AMONEX

AMLODIPINE

Third generation of the dihydropyridine derivative. Calcium antagonist with predominantly vascular effect, indicated for the treatment of essential hypertension, chronic stable angina pectoris and Prinzmetal angina.

tablets

30 x 5 mg 30 x 10 mg

60 x 5 mg 60 x 10 mg

90 x 5 mg 90 x 10 mg

AMORA

RAMIRPIL AND AMLODIPINE

The combination of an ACE inhibitor ramipril and a dihydropyridine calcium channel blocker amlodipine. A fixed combination of ramipril with amlodipine effectively provides both blood pressure control and positive cardioprotective and nephroprotective effect.

hard capsules

30 x 2,5 mg/5 mg 60 x 2,5 mg/5 mg

30 x 5 mg/5 mg 60 x 5 mg/5 mg

30 x 5 mg/10 mg 60 x 5 mg/10 mg

30 x 10 mg/5 mg 60 x 10 mg/5 mg

30 x 10 mg/10 mg 60 x 10 mg/10 mg

BISOBEL

BISOPROLOL

Cardioselective β_1 -adrenergic receptor blocker, indicated for treatment of essential hypertension, coronary heart disease and congestive heart failure.

tablets

30 x 2.5 mg

60 x 2.5 mg

30 x 5 mg

60 x 5 mg

30 x 10 mg

CARVELOL

CARVEDILOL

α - and β -adrenergic receptor blocker, indicated for the treatment of essential hypertension, coronary heart disease and symptomatic congestive heart failure.

tablets

30 x 3.125 mg
30 x 6.25 mg
30 x 12.5 mg
30 x 25 mg

DOXA

DOXAZOSIN

Alpha-adrenergic blockers. It causes the blood vessels (veins and arteries) to relax and expand, improving blood flow. Doxazosin also relaxes muscles in the prostate and bladder neck, making it easier to urinate.

tablets

20 x 2 mg 20 x 4 mg

FURSEMID

FUROSEMIDE

Potent loop diuretic. Inhibits sodium and chloride reabsorption at the loop of Henle.

tablets

20 x 40 mg

solution for injections

5 x 2 ml (20 mg / 2 ml)

FURSEMID FORTE

FUROSEMIDE

Potent loop diuretic. Inhibits sodium and chloride reabsorption at the loop of Henle.

tablets

20 x 500 mg

INDAMID SR

INDAPAMIDE

Diuretic and antihypertensive. Pharmacologically related to thiazide diuretics with antihypertensive action.

prolonged-release tablets

30 x 1.5 mg

IRUMED

LISINOPRIL

ACE inhibitor, used in hypertension, heart failure and for short-term treatment hemodynamically stable patients after acute myocardial infarction. Slows down the development of diabetic nephropathy and retinopathy.

tablets

30 x 2.5 mg	30 x 5 mg	30 x 10 mg	30 x 20 mg
60 x 2.5 mg	60 x 5 mg	60 x 10 mg	60 x 20 mg

IRUZID

LISINOPRIL AND HYDROCHLOROTHIAZIDE

Combination of ACE inhibitor and diuretic, antihypertensive

tablets

30 x (10 + 12.5 mg)

30 x (20 + 12.5 mg)

30 x (20 + 25 mg)

60 x (10 + 12.5 mg)

60 x (20 + 12.5 mg)

60 x (20 + 25 mg)

ISOCARD

ISOSORBIDE MONONITRATE

Used in prevention of angina pectoris attacks.

prolonged-release tablets

50 x 40 mg

50 x 60 mg

LACIDIPIN BELUPO

LACIDIPINE

Calcium channel blocker, indicated in adults for the treatment of hypertension, either alone or in combination with other antihypertensive agents.

film-coated tablets

28 x 4 mg

28 x 6 mg

MOKSONIDIN BELUPO

MOKSONIDINE

Antihypertensive centrally acting antiadrenergic agent.

film-coated tablets

28 x 0.2 mg

28 x 0.4 mg

NIBEL

NEBIVOLOL

Antihypertensive and selective β_1 -blocker with nitric oxide-potentiating vasodilatory effect, indicated for treatment of essential hypertension and congestive heart failure.

tablets

14 x 5 mg

28 x 5 mg

ORMIDOL

ATENOLOL

Antihypertensive and selective β -blocker

film-coated tablets

30 x 25 mg

30 x 50 mg

28 x 100 mg

PINOX

LERCANIDIPINE

Third generation of the dihydropyridine derivative. Calcium antagonist with predominantly vascular effect, indicated for the treatment of essential hypertension. Lercanidipine works by relaxing and opening the blood vessels allowing the blood to circulate more freely around the body. This lowers the blood pressure and allows the heart to work more efficiently.

film-coated tablets

28 x 10 mg 56 x 10 mg

PROTECTA

SIMVASTATINE

Hypolipemic, an HMG-CoA reductase inhibitor.

film-coated tablets

28 x 10 mg 28 x 20 mg 28 x 40 mg
 56 x 20 mg

RAMED

RAMIPRIL

Antihypertensive. ACE inhibitor, indicated for the treatment of hypertension, heart failure and post-myocardial infarction. Slows down the development of non-diabetic and diabetic nephropathy.

tablets

28 x 1.25 mg 28 x 2.5 mg 28 x 5 mg 28 x 10 mg
 56 x 2.5 mg 56 x 5 mg

RAMZID

RAMIPRIL AND HYDROCHLOROTHIAZIDE

Antihypertensive. Combination of ACE inhibitor and diuretic.

tablets

28 x (2.5 + 12.5 mg) 28 x (5 + 25 mg)
56 x (2.5 + 12.5 mg) 56 x (5 + 25 mg)

ROSIX

ROSUVASTATINE

Hypolipemic, an inhibitor of HMG-CoA reductase, reduces cholesterol by increasing the number of low-density lipoprotein (LDL) receptors on the cell-surface to enhance uptake and catabolism of LDL, inhibits hepatic synthesis of hepatic very-low-density lipoprotein (VLDL), which reduces the total number of VLDL and LDL particles. The treatment reduces triglycerides (TG) and produces increases in high-density lipoprotein cholesterol (HDL).

film-coated tablets

28 x 10 mg
28 x 20 mg
28 x 40 mg

ROSIX AM

ROSUVASTATINE AND AMLODIPINE

Rosuvastatine/amlodipine is indicated as substitution therapy for those patients who are adequately controlled with rosuvastatin and amlodipine given concurrently, at the same dose level as in the combination for the treatment of hypertension in adult patients who are estimated to have a high risk for a first cardiovascular event (for prevention of major cardiovascular events) as an adjunct to correction of other risk factors or with one of the following coincident conditions:

- primary hypercholesterolaemia (type IIa including heterozygous familial hypercholesterolaemia) or mixed dyslipidaemia (type IIb) as an adjunct to diet when response to diet and other non-pharmacological treatments (eg exercise, weight reduction) is inadequate
- homozygous familial hypercholesterolaemia as an adjunct to diet and other lipid lowering treatments (eg LDL apheresis) or if such treatments are not appropriate.

hard capsules

30 x (10 mg / 5 mg)	30 x (10 mg / 10 mg)
30 x (20 mg / 5 mg)	30 x 20 mg / 10 mg)

ROSIX COMBI

ROSUVASTATIN AND EZETIMIBE

Rosuvastatine/ezetimibe is indicated as adjunct to diet for treatment of primary hypercholesterolemia as substitution therapy in adult patients adequately controlled with the individual substances given concurrently at the same dose level as in the fixed dose combination, but as separate products.

tablets

30 x (5 mg / 10 mg)
30 x (10 mg / 10 mg)
30 x (20 mg / 10 mg)

ROSIX DUO

ROSUVASTATIN AND ACETYLSALYSLIC ACID

ROSIX Duo is indicated for the secondary prevention of cardiovascular events as a replacement therapy in adult patients who are adequately controlled with monocomponents given simultaneously in equivalent therapeutic doses.

hard capsules

30 x (5 mg / 100 mg)
30 x (10 mg / 100 mg)
30 x (20 mg / 100 mg)

TOMID

TORASEMIDE

Diuretic and antihypertensive. Torasemide is a pyridine-sulfonyl urea type loop diuretic mainly used in the management of edema associated with congestive heart failure. It is also used at low doses for the management of hypertension.

tablets

30 x 5 mg
30 x 10 mg

TORVAS

ATORVASTATINE

Hypolipemic. Indicated as an adjunct to diet for reduction of elevated total cholesterol, LDL-cholesterol, apolipoprotein B, and triglycerides in patients with primary hypercholesterolaemia, heterozygous familial hypercholesterolaemia or combined (mixed) hyperlipidaemia when response to diet and other nonpharmacological measures is inadequate.

film-coated tablets

30 x 10 mg	30 x 20 mg	30 x 40 mg
60 x 10 mg	60 x 20 mg	60 x 40 mg

VAINAS

AMLODIPINE AND VALSARTANE

Treatment of essential hypertension, in adults whose blood pressure is not adequately controlled on amlodipine or valsartan monotherapy.

film-coated tablets

30 x (5 mg / 80 mg)
30 x (5 mg / 160 mg)
30 x (10 mg / 160 mg)

VAINAS HCT

AMLODIPINE AND VALSARTANE AND HYDROCHLOROTHIAZIDE

Treatment of essential hypertension as substitution therapy in adult patients whose blood pressure is adequately controlled on the combination amlodipine, valsartan and hydrochlorothiazide (HCT), taken either as three single-component formulations or as a dual-component and a single-component formulation.

film-coated tablets

30 x (5 mg / 160 mg / 12,5 mg)	30 x (10 mg / 160 mg / 12,5 mg)
30 x (5 mg / 160 mg / 25 mg)	30 x (10 mg / 160 mg / 25 mg)

VAL

VALSARTAN

Antihypertensive. Angiotensin II antagonist acting on the AT1 receptor, indicated for the treatment of hypertension, heart failure and post-myocardial infarction.

film-coated tablets

28 x 80 mg	28 x 160 mg
56 x 80 mg	56 x 160 mg

VAL PLUS

VALSARTAN AND HYDROCHLOROTHIAZIDE

Antihypertensive. Combination of Angiotensin II antagonist and diuretic.

film-coated tablets

28 x (80 + 12.5 mg)	28 x (160 + 12.5 mg)
56 x (80 + 12.5 mg)	56 x (160 + 12.5 mg)

D

DERMATOLOGICALS

AFLODERM

ALCLOMETHASONE DIPROPIONATE

Non-fluorinated corticosteroid dermatological with antiinflammatory, antiallergic and vasoconstrictive action, suitable for use in all age groups.

cream

20 g (0.5 mg / g)
40 g (0.5 mg / g)

ointment

20 g (0.5 mg / g)

ALOMAX

MINOXIDIL

Treatment of androgenic alopecia in men and women between 18 and 65 years. Alomax solution works as a vasodilator and therefore improves blood circulation in the scalp.

solution

60 ml 5% (for men only)
60 ml 2% (for men and women)

AMOFIN

AMOROLFINE

Broad spectrum antimycotic for topical use. Used for treatment of onychomycosis without matrix involvement, caused by dermatophytes, yeasts or moulds.

medicated nail lacquer

2.5 ml (50 mg / ml)
the pack contains 30 cleansing swabs,
10 spatulas and 30 nail files

5 ml (50 mg / ml)
the pack contains 30 cleansing swabs,
10 spatulas and 60 nail files

BELODERM

BETAMETHASONE DIPROPIONATE

Fluorinated corticosteroid dermatological with antiinflammatory, antipruriginous, antiallergic and vasoconstrictive action, suitable for treatment of chronic and persistent dermatoses.

cream

15 g (0.5 mg / g)
30 g (0.5 mg / g)
100 g (0.5 mg / g)

ointment

15 g (0.5 mg / g)
30 g (0.5 mg / g)

skin solution

50 ml (0.5 mg / g)

BELODIN A Derm

DIMETINDENMALEAT

Dimetindene is an antiallergic drug. Dimetindene is an antihistamine/anticholinergic that is a selective H1 antagonist.

gel

30 g (1 mg/1 g)

BELOGENT

BETAMETHASONE DIPROPIONATE AND GENTAMICIN SULPHATE

Fluorinated corticosteroid dermatological combined with a wide-spectrum antibiotic, suitable for treatment of primary and secondary infected dermatoses.

cream

15 g (0.5 + 1 mg / g)

ointment

15 g (0.5 + 1 mg / g)

BELOSALIC

BETAMETHASONE DIPROPIONATE AND SALICYLIC ACID

Fluorinated corticosteroid dermatological with keratolytic, suitable for treatment of dry, peeling and hyperkeratotic dermatoses.

ointment

30 g (0.5 + 30 mg / g)

skin solution

50 ml (0.5 + 20 mg / g)

100 ml (0.5 + 20 mg / g)

HERPLEX

ACYCLOVIR

Highly selective antiviral for treatment of infections caused by herpes simplex and varicella-zoster viruses.

cream

2 g (50 mg / g)

HERPLEXIM

ACYCLOVIR

Highly selective antiviral for treatment of infections caused by herpes simplex and varicella-zoster viruses.

cream

5 g (50 mg / g)

10 g (50 mg / g)

MIROBACT

MUPIROCIN

Mupirocin is used as a topical treatment for primary and secondary bacterial skin infections.

ointment

15 g 2% (20 mg / g)

ROJAZOL

MICONAZOLE NITRATE

Topical broad-spectrum antimycotic. Combined fungistatic and fungicidal action, and bacteristatic and bactericidal action on gram-positive cocci and bacilli that often follow fungous infections.

cream

30 g 2% (20 mg / g)

ROJAZOLDERM

MICONAZOLE NITRATE

Topical treatment for infections on the skin, nails, hands, feet, outer ears, trunk, or scalp. The active ingredient miconazole destroys fungi and bacteria that cause infection.

cream

20 g (20 mg/g)

SONA

ADAPALENE

Topical retinoid suitable for treatment of mild-moderate acne.

gel

30 g (1 mg / g)

cream

30 g (1 mg / g)

SONA DUO

ADAPALENE AND BENZOYL PEROXIDE

Topical treatment of Acne vulgaris, when comedones, numerous papules and pustules are present. SONA DUO is indicated in adults, adolescents and children aged 9 years and older.

gel

30 g (1 mg / g + 25 mg / g)

TERBINAX

TERBINAFINE

Antimycotic. Terbinafine is used to treat certain types of fungal infection. It works by stopping the growth of fungus.

tablets

14 x 250 mg 42 x 250 mg

G

GENITO URINARY SYSTEM AND SEX HORMONES

BELOFLUX

SOLIFENACIN

Symptomatic treatment of urge incontinence and / or increased urinary frequency and urgency as may occur in patients with overactive bladder syndrome.

film-coated tablets

30 x 5 mg

30 x 10 mg

KLLOTAS

DUTASTERIDE AND TAMSULOSIN

Treatment of moderate to severe symptoms of benign prostatic hyperplasia (BPH). Reduction in the risk of acute urinary retention (AUR) and surgery in patients with moderate to severe symptoms of BPH.

hard capsules

30 x (0,5 mg / 0,4 mg)

MEDAZOL

METRONIDAZOLE

Antiinfective, antiprotozoal used for treatment of anaerobic infections, protozoal diseases and for prophylaxis in surgical and gynecological procedures.

vaginal tablets

10 x 500 mg

ROJAZOL

MICONAZOLE NITRATE

Topical broad-spectrum antimycotic. Combined fungistatic and fungicidal action, bacteriostatic and bactericidal action on gram-positive cocci and bacilli that often follow fungous infections.

vaginal suppositories

7 x 200 mg

TAMOSIN

TAMSULOSIN

An antiadrenergic agent, is used to treat enlargement of the prostate gland in men, a condition called benign prostatic hyperplasia or BPH.

hard prolonged-release capsules

30 x 0.4 mg

100 x 0.4 mg

VINER

SILDENAFIL

In the presence of sexual stimulation, sildenafil enhances the effect of nitric oxide (NO) by inhibiting phosphodiesterase type 5 (PDE5), which is responsible for degradation of cyclic guanosine monophosphate (cGMP) in the corpus cavernosum.

film-coated tablets

4 x 50 mg

4 x 100 mg

GENERAL ANTIINFECTIVES FOR SYSTEMIC USE

AMOKSICILIN BELUPO

AMOXICILLIN TRIHYDRATE

Semi-synthetic penicillin wide-spectrum antibiotic.

tablets for oral suspension

16 x 500 mg

16 x 1000 mg

AZITROMICIN BELUPO

AZITHROMYCIN

Semi-synthetic macrolide antibiotic.

film-coated tablets

6 x 250 mg

3 x 500 mg

BELOXIM

CEFUROXIME

Antibacterial for systemic use in adults and children, second-generation cephalosporin.

film-coated tablets

10 x 250 mg

10 x 500 mg

CEFALEKSIN BELUPO

CEFALEXIN

Semi-synthetic cephalosporin bactericidal antibiotic.

hard capsules

16 x 500 mg

powder for oral suspension

100 ml (250 mg / 5 ml)

CIFLOX

CIPROFLOXACIN

Synthetic antibiotic belong to a group of fluoroquinolones. Broad-spectrum antibiotic that is active against both Gram-positive and Gram-negative bacteria.

film-coated tablets

10 x 250 mg

10 x 500 mg

DOKSICIKLIN BELUPO

DOXYCYCLINE HYCLATE

Tetracycline wide-spectrum antibiotic.

hard capsules

6 x 100 mg 25 x 100 mg

ERITROMICIN BELUPO

ERYTHROMYCIN ESTOLATE

Macrolide wide-spectrum antibiotic.

hard capsules

16 x 250 mg

GENTAMICIN BELUPO

GENTAMICIN SULPHATE

Aminoglycoside wide-spectrum antibiotic, for intramuscular and intravenous use.

solution for injections

10 x 2 ml (80 mg / 2 ml) 10 x 2 ml (120 mg / 2 ml)

HERPLEXIM

ACYCLOVIR

Highly selective antiviral for treatment of infections caused by herpes simplex and varicella-zoster viruses.

film-coated tablets

35 x 400 mg

ISOTRETINOIN BELUPO

ISOTRETINOIN

Broad-spectrum oral antimycotic.

soft gel capsules

30 x 10 mg 30 x 20 mg
60 x 10 mg 60 x 20 mg

ITRAC

ITRACONAZOLE

Retinoid for treatment of acne. Indicated for severe forms of acne (such as nodular or conglobate acne or acne at risk of permanent scarring) resistant to adequate courses of standard therapy with systemic anti-bacterials and topical therapy.

hard capsules

4 x 100 mg 28 x 100 mg

KLAVOBEL BID

AMOXICILIN TRIHYDRATE + POTASSIUM CLAVULANATE

Semi-synthetic penicillin antibiotic used to treat a wide range of infections caused by bacteria.

film-coated tablets

14 x (875 + 125) mg

MAKCIN

CLARITHROMYCIN

Broad-spectrum macrolide antibiotic.

film-coated tablets

14 x 500 mg

MAKCIN SR

CLARITHROMYCIN

Broad-spectrum macrolide antibiotic.

prolonged-release tablets

7 x 500 mg

NINUR

NITROFURANTOIN

An urinary anti-infective, used to treat specific urinary tract infections.

hard capsules

30 x 50 mg

NOFLOX

NORFLOXACIN

Broad-spectrum, quinolone bactericidal agent indicated for the treatment of upper and lower, complicated and uncomplicated, acute and chronic urinary tract infections.

film-coated tablets

20 x 400 mg

SILAPEN K

PHENOXYMETHYLPENICILLIN POTASSIUM

Semi-synthetic penicillin antibiotic, particularly suitable for treatment of streptococcal infections.

Each 5 ml of oral solution contains 250 mg of Phenoxymethylpenicillin as Phenoxymethylpenicillin Potassium Ph. Eur.

powder for oral solution

100 ml (250 mg / 5 ml)

SULOTRIM

SULFAMETHOXAZOLE AND TRIMETHOPRIM

Combined antibacterial agent having two active components with a synergetic effect.

tablets

20 x (400 + 80 mg)

SULOTRIM FORTE

SULFAMETHOXAZOLE AND TRIMETHOPRIM

Combined antibacterial agent having two active components with a synergetic effect.

tablets

20 x (800 + 160 mg)

ANTINEOPLASTIC AND IMMUNOMODULATING AGENTS

BIXALAN

BICALUTAMID

Antineoplastic agent, antiandrogen, non-steroidal androgen receptor inhibitor. It competitively inhibits the action of androgens by binding to cytosol androgen receptors in the target tissue.

film-coated tablets

28 x 50 mg

28 x 150 mg

LETRILAN

LETROZOLE

Nonsteroidal competitive inhibitor of the aromatase enzyme system; it inhibits the conversion of androgens to estrogens. Letrozole inhibits the aromatase enzyme by competitively binding to the heme of the cytochrome P450 subunit of the enzyme, resulting in a reduction of estrogen biosynthesis in all tissues.

film-coated tablets

30 x 2.5 mg

STRAZOLAN

ANASTROZOLE

Potent and highly selective nonsteroidal aromatase inhibitor. Anastrozole selectively inhibits the conversion of androgens to estrogens by inhibiting the aromatase enzyme complex through competitive binding to the haeme of the cytochrome P450 (CYP450) unit of the enzyme. Suppression of estrogen biosynthesis in all tissues reduces serum concentrations of circulating estrogens, including estrone, estradiol, and estrone sulphate with a subsequent beneficial effect in breast cancer.

film-coated tablets

28 x 1 mg

MUSCULO-SKELETAL SYSTEM

ABUXAR 80 mg

FEBUXOSTAT

Febuxostat is indicated for the treatment of chronic hyperuricaemia in conditions where urate deposition has already occurred (including a history, or presence of, tophus and/or gouty arthritis). Febuxostat Tablets are indicated in adults.

film-coated tablets

28 x 80 mg

ABUXAR 120 mg

FEBUXOSTAT

Febuxostat is indicated for the treatment of chronic hyperuricaemia in conditions where urate deposition has already occurred (including a history, or presence of, tophus and/or gouty arthritis).

Febuxostat is indicated for the prevention and treatment of hyperuricaemia in adult patients undergoing chemotherapy for haematologic malignancies at intermediate to high risk of Tumor Lysis Syndrome (TLS).

Febuxostat is indicated in adults.

film-coated tablets

28 x 120 mg

ALOPURINOL BELUPO

ALLOPURINOL

An antigout agent. The primary use of allopurinol is to treat hyperuricemia and its complications. Allopurinol does not alleviate acute attacks of gout, but is useful in chronic gout to prevent future attacks.

tablets

100 x 100 mg

30 x 200 mg

100 x 200 mg

BONNA

RISEDRONATE SODIUM

Risedronate is a potent bisphosphonate in the treatment of established postmenopausal osteoporosis in the women, osteoporosis in the man and osteoporosis caused by medicines (glucocorticoides).

film-coated tablets

4 x 35 mg

2 x 75 mg

6 x 75 mg

IBUPROFEN BELUPO

IBUPROFEN

Non-steroidal anti-inflammatory agent (NSAID) with analgesic and antipyretic effect. Rapidly and efficiently removes severe, moderate and sudden pain in acute rheumatic conditions, in soft tissue injuries, acute disorders of the lumbar spinal column and after surgery.

film-coated tablets

30 x 400 mg

30 x 600 mg

30 x 800 mg

oral suspension

100 ml (100 mg / 5 ml)

INDOMETACIN BELUPO

INDOMETACIN

Non-steroidal anti-inflammatory agent (NSAID). Helps to decrease swelling and pain.

hard capsules

30 x 25 mg

KNAVON

KETOPROFEN

Non-steroidal anti-inflammatory agent (NSAID). Used in inflammatory and degenerative rheumatic diseases to reduce joint swelling, to reduce pain both at rest and in motion, to shorten the duration of morning stiffness, enable greater flexibility and functional capacity. Also suitable for removing abdominal pain.

hard capsules

25 x 50 mg

suppositories

12 x 100 mg

KNAVON FORTE

KETOPROFEN

Non-steroidal anti-inflammatory agent (NSAID). Used in inflammatory and degenerative rheumatic diseases to reduce joint swelling, to reduce pain both at rest and in motion, to shorten the duration of morning stiffness, enable greater flexibility and functional capacity. Also suitable for removing abdominal pain.

film-coated tablets

20 x 100 mg

KNAVON RETARD

KETOPROFEN

Non-steroidal anti-inflammatory agent (NSAID). Used in inflammatory and degenerative rheumatic diseases to reduce joint swelling, to reduce pain both at rest and in motion, to shorten the duration of morning stiffness, enable greater flexibility and functional capacity. Also suitable for removing abdominal pain.

prolonged-release tablets

20 x 150 mg

KNAVON AKUT

KETOPROFEN

KNAVON AKUT 50 mg hard capsules are indicated for short-term symptomatic relief of mild to moderate acute pain such as: headaches, toothache, menstrual pains, pain after minor sprains and dislocations.

For the treatment of adults and adolescents over 16 years of age.

hard capsules

10 x 50 mg

LUBOR

PIROXICAM

Non-steroidal anti-inflammatory agent (NSAID), which effectively removes edema, erythema, and tissue proliferation in the affected joint. Used as analgesic in supporting therapy.

hard capsules

20 x 10 mg 20 x 20 mg

suppositories

10 x 20 mg

LUBORETA

PIROXICAM

A topical NSAID that relieves pain due to sprains, contusions, strained muscles and for treatment of particular rheumatism.

cream

50 g (10 mg / g)

NEOFEN 200 mg tablets

IBUPROFEN

Non-steroidal anti-inflammatory agent (NSAID) with analgesic and antipyretic effect. Removes mild and moderate pain of various origin (headache, toothache, premenstrual and menstrual pain, pain caused by injury, rheumatic diseases, cold and influenza). Particularly suitable for treatment of persistent high temperature (over 39°C).

film-coated tablets

20 x 200 mg

30 x 200 mg

NEOFEN RAPID

IBUPROFEN LYSINE

NEOFEN RAPID is indicated in the treatment of the following conditions: mild to moderately painful conditions (eg back pain, toothache, muscle pain, joint pain, menstrual pain, neuropathic pain); acute phase of migraine with or without aura and for the treatment of tension headaches; pain due to common cold and flu.

NEOFEN RAPID is intended for use in adults and adolescents over 12 years of age (body weight \geq 40 kg).

film-coated tablets

10 x 342 mg

10 x 684 mg

NEOFEN forte

IBUPROFEN

Non-steroidal anti-inflammatory agent (NSAID) with analgesic and antipyretic effect. Removes mild and moderate pain of various origin (headache, toothache, premenstrual and menstrual pain, pain caused by injury, rheumatic diseases, cold and influenza). Particularly suitable for treatment of persistent high temperature (over 39°C).

film-coated tablets

10 x 400 mg

20 x 400 mg

NEOFEN NEO forte

IBUPROFEN

NEOFEN NEO FORTE is intended for use in adult patients and adolescents over 12 years of age (body weight greater than 40 kg) for short-term symptomatic treatment: mild to moderate pain such as headache (including migraine), neuralgia, toothache, back pain, muscle and joint pain, and menstrual pain; reduction of elevated body temperature and relief of pain and discomfort due to common cold and flu.

Shaped like a capsule, caplet serves as an easy-to-swallow alternative to regular tablets. Does not contain lactose or starch.

caplets

20 x 400 mg

NEOFEN plus gel

IBUPROFEN

Non-steroidal anti-inflammatory agent (NSAID) for topical treatment. Relieves pain due to sprains, contusions, strained muscles and for treatment of particular rheumatism and sports injuries.

gel

50 g (50 mg / g)

100 g (50 mg / g)

NEOFEN oral suspension

IBUPROFEN

Non-steroidal anti-inflammatory agent (NSAID). It is used for treatment of mild to moderate pain, post-immunization pyrexia, rheumatic or muscular pain, headache, reduction of fever, sore throat, teething pain, toothache, minor aches and pains, symptoms of cold and influenza.

oral suspension

100 ml (100 mg / 5 ml)

NEOFEN 60 g suppositories

IBUPROFEN

Non-steroidal anti-inflammatory agent (NSAID). It is used for treatment of mild to moderate pain, post-immunization pyrexia, rheumatic or muscular pain, headache, reduction of fever, sore throat, teething pain, toothache, minor aches and pains, symptoms of cold and influenza in children age 3 months to 2 years.

suppositories

10 x 60 mg

NEOFEN 125 g suppositories

IBUPROFEN

Non-steroidal anti-inflammatory agent (NSAID). It is used for treatment of mild to moderate pain, post-immunization pyrexia, rheumatic or muscular pain, headache, reduction of fever, sore throat, teething pain, toothache, minor aches and pains, symptoms of cold and influenza in children age 2-6 years.

suppositories

10 x 125 mg



NEOFEN Combo

IBUPROFEN AND ACETAMINOPHEN (PARACETAMOL)

For short-term relief of mild to moderate pain associated with migraine, headache, back pain, menstrual pain, toothache, rheumatic and muscle pain, non-inflammatory arthritis pain, as well as cold and flu symptoms, sore throat and fever. This medicine is particularly suitable for pain that requires stronger analgesia than with ibuprofen or paracetamol alone.

NEOFEN COMBO is indicated for adults over 18 years of age.

film-coated tablets

10 x (200 mg / 500 mg)

20 x (200 mg / 500 mg)

N

NERVOUS SYSTEM



ARVIND

LAMOTRIGINE

Anticonvulsant. Used alone or in combination with other medications in the treatment of seizures in adults and children with epilepsy and Lennox-Gastaut syndrome. Lamotrigine is also used in the treatment of bipolar disorder.

tablets

30 x 25 mg

30 x 50 mg

30 x 100 mg



AZOLAR

ARIPIRAZOLE

Antipsychotic indicated for the treatment schizophrenia and manic episodes in bipolar I. disorder.

tablets

30 x 10 mg

30 x 15 mg

30 x 30 mg



CALIXTA

MIRTAZAPINE

Tetracyclic antidepressant. Noradrenergic and specific serotonergic antidepressant (NaSSA).

film-coated tablets

30 x 15 mg

30 x 30 mg

30 x 45 mg

CERSON

NITRAZEPAM

Benzodiazepine hypnotic, indicated for short-term treatment of insomnia.

tablets

10 x 5 mg

30 x 5 mg

CITRAM

ESCITALOPRAM

An antidepressant of the selective serotonin reuptake inhibitor (SSRI) class, noted for its high selectivity of serotonin reuptake inhibition. It is the S-stereoisomer (enantiomer) of the earlier drug citalopram. It is indicated for the treatment in adults with major depressive disorder, generalized anxiety disorder and social anxiety disorder.

film-coated tablets

28 x 10 mg

DOLYXAN

DULOXETINE

Duloxetine is a combined serotonin (5-HT) and noradrenaline (NA) reuptake inhibitor.

It is used in the treatment of major depressive disorder, the treatment of pain in diabetic peripheral neuropathy and the treatment of generalized anxiety disorder. Dolyxan is indicated in adults.

gastro-resistant capsules, hard

28 x 30 mg

28 x 60 mg

EMINENS SR

ROPINIROLE

Non-ergoline D2/D3 dopamine agonist that alleviates dopamine deficiency by stimulating striatal dopamine receptors.

prolonged-release tablets

28 x 2 mg

28 x 4 mg

28 x 8 mg

KATENA

GABAPENTIN

A gamma-aminobutyric acid analog. Gabapentin is indicated as therapy in the treatment of partial seizures in adults with epilepsy with and without secondary generalization.

capsules

20 x 100 mg

50 x 300 mg

50 x 400 mg

LEVETIRACETAM BELUPO

LEVETIRACETAM

Antiepileptic, indicated as monotherapy for adults and adolescents from 16 years of age or as add-on therapy for adults (≥ 18 years) and adolescents (12 to 17 years).

film-coated tablets

60 x 250 mg

60 x 500 mg

60 x 1000 mg

LIDOKAIN BELUPO

LIDOCAINE

A local anesthetic and antiarrhythmic

solution for injections

5 x 5 ml (2%)

100 x 2 ml (2%)

spray

50 ml 10% (100 mg / ml)

50 ml 10% (100 mg / ml)

LIDOKAIN-ADRENALIN BELUPO

LIDOCAINE, ADRENALIN

A local anesthetic and antiarrhythmic

solution for injections

100 x 2 ml (40 + 0.025 mg / 2 ml)

LORSILAN

LORAZEPAM

Benzodiazepine anxiolytic. Due to simple inactivation (no intermediate products) it is suitable for treatment of patients with liver disease and older patients.

tablets

20 x 2.5 mg

30 x 1 mg

LUMIDOL

TRAMADOL

Opioidic analgesic for treatment of moderate to severe acute and chronic pain.

hard capsules

20 x 50 mg

oral drops

10 ml (100 mg / ml)

solution for injections

5 x 1 ml (50 mg / ml)

5 x 2 ml (100 mg / 2 ml)

LUMIDOL RETARD

TRAMADOL

Opioidic analgesic for treatment of moderate to severe acute and chronic pain.

prolonged-release tablets

30 x 100 mg

30 x 200 mg

LUPOCET 500 mg tablets

ACETAMINOPHEN (PARACETAMOL)

Paracetamol is an antipyretic and analgesic. It is recommended to relieve pain and to reduce fever. It is particularly suitable for the treatment of patients sensitive to salicylates.

tablets

20 x 500 mg

● LUPOCET 500 mg film-coated tablets

ACETAMINOPHEN (PARACETAMOL)

Paracetamol is an antipyretic and analgesic. It is recommended to relieve pain and to reduce fever. It is particularly suitable for the treatment of patients sensitive to salicylates.

film-coated tablets

18 x 500 mg

● LUPOCET forte 1000 mg film-coated tablets

ACETAMINOPHEN (PARACETAMOL)

Paracetamol is an antipyretic and analgesic. It is recommended to relieve pain and to reduce fever. It is particularly suitable for the treatment of patients sensitive to salicylates.

film-coated tablets

10 x 1000 mg

● LUPOCET baby 120 mg suppositories

ACETAMINOPHEN (PARACETAMOL)

LUPOCET suppositories are indicated for children for reducing fever and relieving pain caused by dentition, toothache, headache, pain after surgery or injuries, muscle and joint pain.

The use of paracetamol in suppository form is particularly suitable for patients who cannot take the oral form (e.g. after surgery or due to nausea or vomiting).

suppositories

10 x 120 mg

● LUPOCET 250 mg suppositories

ACETAMINOPHEN (PARACETAMOL)

LUPOCET suppositories are indicated for children for reducing fever and relieving pain caused by dentition, toothache, headache, pain after surgery or injuries, muscle and joint pain.

The use of paracetamol in suppository form is particularly suitable for patients who cannot take the oral form (e.g. after surgery or due to nausea or vomiting).

suppositories

10 x 250 mg

● LUPOCET 1000 mg suppositories

ACETAMINOPHEN (PARACETAMOL)

LUPOCET 1000 mg suppositories are indicated for the symptomatic treatment of mild to moderately severe pain and/or elevated body temperature.

The use of paracetamol in the form of suppositories is particularly suitable for patients who cannot take oral forms.

The drug is intended for use in adults and adolescents over 15 years of age whose body weight is greater than 50 kg.

suppositories

8 x 1000 mg

● LUPOCET flu effervescent tablets

ACETAMINOPHEN (PARACETAMOL), CHLORPHENIRAMINE MALEATE, VITAMINE C

LUPOCET FLU relieves the symptoms of cold and flu such as running and itchy nose, running eyes, hoarseness, cough, headache, fever and fatigue.

1 effervescent tablet contains 300 mg acetaminophen (paracetamol), 1.41 mg chlorpheniramine and 250 mg ascorbic acid.

effervescent tablets

10 x (300 mg + 1.41 mg + 250 mg)

● LUPOCET flu forte effervescent tablets

ACETAMINOPHEN (PARACETAMOL), CHLORPHENIRAMINE MALEATE, VITAMINE C

LUPOCET FLU forte relieves the symptoms of cold and flu such as running and itchy nose, running eyes, hoarseness, cough, headache, fever and fatigue.

1 effervescent tablet contains 500 mg acetaminophen (paracetamol), 1.41 mg chlorpheniramine and 250 mg ascorbic acid.

effervescent tablets

10 x (500 mg + 1.41 mg + 250 mg)

● LUPOCET junior syrup

ACETAMINOPHEN (PARACETAMOL)

Paracetamol is indicated for children for lowering fever associated with common cold, flu, infectious childhood diseases (e.g. chicken pox, whooping cough, measles, mumps) or reactions to vaccinations, and for relieving toothache, headache, sore throat, dentition pain, pain after surgery or injuries, muscle and joint pain.

5 ml syrup contains 120 mg acetaminophen (paracetamol).

syrup

100 ml

● LUPOCET DIREKT 500 mg granules

ACETAMINOPHEN (PARACETAMOL)

In adults, the use of paracetamol is recommended for the relief of mild to moderate pain (e.g. headache (including migraine and tension-type headache), toothache, neuralgia, back pain, rheumatic and muscle pain, dysmenorrhea and sore throat. It is recommended for the symptomatic relief of pain in mild osteoarthritis which has been previously diagnosed by a doctor. It is used to reduce elevated body temperature due to the common cold or flu.

In children, paracetamol is indicated for lowering elevated body temperature associated with colds, flu, childhood infectious diseases (e.g. chicken pox, whooping cough, measles, mumps) or a reaction to vaccination, as well as for the relief of mild to moderate pain associated with teething, toothache, headache and sore throat.

With prior consultation with a doctor, it is used after operations and injuries, as well as pain in muscles and joints.

LUPOCET DIREKT 500 mg granules are intended for short-term use in adults and adolescents over 12 years of age with a body weight of more than 40 kg. 5 ml syrup contains 120 mg acetaminophen (paracetamol).

sachets

10 x 500 mg

LUPOCET teen capsules

ACETAMINOPHEN (PARACETAMOL)

Paracetamol is an antipyretic and analgesic. Its use is recommended to relieve pain and to reduce fever in the common cold or flu, and for other pains such as headache (including migraine and tension headache), toothache, neuralgia, back pain, rheumatic and muscle pain, dysmenorrhoea and sore throat. It is also recommended for symptomatic relief of pain in mild arthritis. It is particularly suitable for the treatment of patients sensitive to salicylates.

capsules

20 x 300 mg

MIDZA

LACOSAMIDE

Lacosamide is an anticonvulsant compound indicated as monotherapy and adjunctive therapy in the treatment of partial-onset seizures with or without secondary generalisation in adults, adolescents and children from 4 years of age with epilepsy.

film coated tablets

14 x 50 mg

56 x 50 mg

56 x 100 mg

56 x 150 mg

56 x 200 mg

MISAR

ALPRAZOLAM

Benzodiazepine anxiolytic used to relieve anxiety, nervousness, and tension associated with anxiety disorders. Also used to treat panic disorders.

tablets

30 x 0.25 mg 30 x 0.5 mg 30 x 1 mg

MISAR SR

ALPRAZOLAM

Benzodiazepine anxiolytic (see previous).

prolonged-release tablets

30 x 0.5 mg

30 x 1 mg

NORMABEL

DIAZEPAM

Benzodiazepine anxiolytic, sedative and central miorelaxant. Used to relieve anxiety, nervousness, and tension associated with anxiety disorders. It is also used to treat certain types of seizure disorders and muscle spasms.

film-coated tablets

30 x 2 mg

30 x 5 mg

tablets

30 x 10 mg

solution for injections

10 x 2 ml (10 mg / 2 ml)

OKSAZEPAM BELUPO

OXAZEPAM

Benzodiazepine anxiolytic

tablets

30 x 10 mg 30 x 15 mg 30 x 30 mg

PREGABALIN BELUPO

PREGABALIN

Pregabalin is indicated for the treatment of peripheral and central neuropathic pain in adults, excluding the treatment of trigeminal neuralgia pain, acute herpetic pain, post-herpetic pain, or causalgia pain. It is indicated as adjunctive therapy in adults with partial seizures with or without secondary generalisation. Also, it is indicated for the treatment of Generalised Anxiety Disorder (GAD) in adults.

coated tablets

56 x 75 mg

56 x 150 mg

56 x 300 mg

PROMAZIN BELUPO

PROMAZINE

Phenothiazine class of antipsychotics. Used as an adjunct to short-term management of moderate to severe psychomotor agitation. It is also used to treat agitation and restlessness in the elderly.

coated tablets

50 x 25 mg

50 x 100 mg

PROSPERA

RISPERIDONE

Antipsychotic for the treatment of schizophrenia and mania associated with bipolar disorder.

film-coated tablets

20 x 1 mg

60 x 2 mg

Q-PIN SR

QUETIAPINE

- Treatment of schizophrenia
- Treatment of bipolar disorder
 - for the treatment of moderate to severe manic episodes in bipolar disorder
 - for the treatment of major depressive episodes in bipolar disorder
 - to prevent the recurrence of manic or depressive episodes in patients with bipolar disorder who have previously responded to treatment with quetiapine.
- Additional therapy of major depressive episodes in patients with major depressive disorder (MDD) who had a suboptimal response to antidepressant monotherapy. Before starting treatment, clinicians must consider the safety profile of Q-PIN SR

prolonged-release tablets

60 x 50 mg

60 x 150 mg

60 x 200 mg

60 x 300 mg

60 x 400 mg

Q-PIN

QUETIAPINE

Antipsycgotic indicated for treatment of schizophrenia and for treatment of bipolar disorder in the case of moderate to severe manic episodes, major depressive episodes in bipolar disorder and for the prevention of recurrence of manic or depressed episodes in patients with bipolar disorder who previously responded to quetiapine treatment.

film-coated tablets

60 x 25 mg

60 x 100 mg

60 x 200 mg

SULPIRID BELUPO

SULPIRIDE

Sulpiride is used in the treatment of:

- acute and chronic schizophrenia
- anxiety and depressive disorders

hard capsules

30 x 50 mg

12 x 200 mg

TIRAMAT

TOPIRAMATE

A carbonic anhydrase inhibitor anticonvulsant. It is used to treat seizures in adults or children with epilepsy. Topiramate is indicated in adults for the prophylaxis of migraine headache.

film-coated tablets

60 x 25 mg

60 x 50 mg

60 x 100 mg

URUTAL

BETAHISTINE

Antivertigo-hemokinetic and otolitic.

tablets

100 x 8 mg

60 x 16 mg

20 x 24 mg

VAIRA

OLANZAPINE

Antipsychotic used to treat the symptoms of psychotic conditions such as schizophrenia and bipolar disorder.

film-coated tablets

28 x 5 mg

28 x 10 mg

VAIRA-V

OLANZAPINE

Antipsychotic used to treat the symptoms of psychotic conditions such as schizophrenia and bipolar disorder.

orodispersible tablets

28 x 5 mg

28 x 10 mg



ZARACET

TRAMADOL / ACETAMINOPHEN (PARACETAMOL)

Combination of opioidic analgesic and analgoantipiretic for symptomatic treatment of moderate and severe pain.

film-coated tablets

- 10 x (37.5 mg + 325 mg)
- 20 x (37.5 mg + 325 mg)
- 30 x (37.5 mg + 325 mg)
- 100 x (37.5 mg + 325 mg)
- 50 x (75 mg + 650 mg)
- 30 x (75 mg + 650 mg)

P

ANTIPARASITIC PRODUCTS



MEDAZOL

METRONIDAZOLE

Antiinfective, antiprotozoal used for treatment of anaerobic infections, protozoal diseases and for prophylaxis in surgical and gynecological procedures.

tablets

- 20 x 250 mg
- 10 x 400 mg
- 20 x 400 mg

RESPIRATORY SYSTEM

ALERDIN

DESLORATADINE

Desloratadine is non-sedating long-acting histamine antagonist with selective peripheral H₁-receptor antagonist activity.

orodispersible tablets

10 x 5 mg

30 x 5 mg

oral solution

60 ml (0.5 mg / ml)

120 ml (0.5 mg / ml)

BELODIN / BELODIN A

LORATADINE

Antihistaminic for systematic use.

Loratadine is used in the treatment of allergy symptoms, such as:

- allergic rhinitis (seasonal and perennial)
- chronic urticaria and other allergic skin disturbances, including neurodermatitis.

tablets (BELODIN)

30 x 10 mg

tablets (BELODIN A)

7 x 10 mg

14 x 10 mg

MONLAST

MONTELUKAST

A leukotriene receptor antagonist (LTRA) used for the maintenance treatment of asthma and to relieve symptoms of seasonal allergies. Montelukast blocks the action of leukotriene D₄ on the cysteinyl leukotriene receptor CysLT₁ in the lungs and bronchial tubes. This reduces the bronchoconstriction otherwise caused by the leukotriene, and results in less inflammation. It is not useful for the treatment of acute asthma attacks.

chewable tablets

28 x 5 mg

film-coated tablets

28 x 10 mg

NAXIL

ACETYLCISTEINE

Mucolytic adjuvant in the therapy of respiratory disorders associated with thick, viscous, mucus hypersecretion. For application in adults and children over the age of 2 years.

effervescent tablets

20 x 200 mg

NAXIL FORTE

ACETYLCISTEINE

Mucolytic adjuvant in the therapy of respiratory disorders associated with thick, viscous, mucus hypersecretion. For application in adults.

effervescent tablets

10 x 600 mg 20 x 600 mg

RINIL 0.5 mg / ml

XYLOMETAZOLINE

Application to the nasal passages for children at the age of 2 – 10 years. For the symptomatic relief of nasal congestion, perennial and allergic rhinitis, sinusitis.

nasal spray, solution

10 ml

RINIL 1 mg / ml

XYLOMETAZOLINE

Application to the nasal passages for adults and children at the age ≥ 10 years. For the symptomatic relief of nasal congestion, perennial and allergic rhinitis, sinusitis.

nasal spray, solution

10 ml

FOOD FOR SPECIAL MEDICAL PURPOSES

NUTRIXA

Only for use under medical supervision

Complete and balanced nutrition. For the dietary management of patients with malnutrition, or at risk of developing malnutrition. High calorie, high protein liquid food with added fiber for a complete, balanced diet. For oral use.

200 ml of high protein liquid food corresponds to 250 kcal.

1 ml of high protein liquid food corresponds to 1.25 kcal.

200 ml of high protein liquid food contain 16 g protein.

Flavour vanilla / Flavour chocolate / Flavour strawberry / Flavour coffee / Flavour peach

200 ml

NUTRIBEL COMPLEX

For dietary nutrition for patients with malnutrition or the risk of their occurrence, in particular oncological patients, patients with cachexia and chronic catabolic diseases. The preparation is not intended for use in children, except for the recommendation of a physician or other qualified health care provider employees. Caution should be exercised in children aged 3 to 6 years. Not suitable for people with galactosemia, or for a diet without fibers.

High-calorie, high-protein, nutritionally complete liquid-added food EPA , Fiber and Medium Triglycerides. For oral administration. The preparation is provided only with medical supervision.

Flavour chocolate / Flavour cappuccino / Flavour orange-biscuit

300 kcal / 200 ml

20 g protein / 200 ml

1,1 g EPA / 200 ml

NUTRIBEL DIABET

For the dietary nutrition of malnourished patients (malnutrition associated with the disease) with diabetes or hyperglycemia, or when, for medical reasons, it is not possible to meet the nutritional needs with a normal diet. High-protein, nutritionally complete liquid food with a high content of monounsaturated fatty acids and added fibers. With sugar (fructose) and sweeteners. It contains slowly digestible complex carbohydrates for better regulation of blood glucose levels. Gluten and lactose free. For oral use.

High-calorie, high-protein, nutritionally complete liquid-added food EPA , Fiber and Medium Triglycerides. For oral administration. The preparation is provided only with medical supervision.

Flavour chocolate / Flavour vanilla / Flavour strawberry

200 kcal (844 kJ) / 200 ml

10 g protein / 200 ml

4 g fiber / 200 ml

Herbal medicines, food supplements, cosmetics and medical devices

HERBAL MEDICINES

GINKGO FORTE 120 mg

Ginkgo bilobae folii extractum siccum

GINKGO FORTE 120 mg film-coated tablets are intended to improve the condition of patients with impairment of cognitive functions (related to aging) and improvement of the quality of life in patients with mild dementia.

One film-coated tablet contains 120 mg of extract (as dry extract, refined and quantified) from *Ginkgo biloba* L., folium (gingko leaf) (35-67:1), which corresponds to 26.4 – 32.4 mg of flavonoids expressed as flavone glycosides, 3.36 – 4.08 mg of ginkgolide A, B and C and 3.12 – 3.84 mg of bilobalide. Extraction solvent: acetone 65% V/V.

film-coated tablets

30 x 120 mg

HEDERAN syrup

Hederae helix folii extractum siccum

Hederan syrup is used as an expectorant in adults and children at the age of 2 and over.

1 ml of syrup contains 3.675 mg of Ivy dry extract (*Hedera helix* L., folium).

125 ml syrup

200 ml syrup

SILYMARIN

Silybi mariani fructi extractum siccum

SILYMARIN hard capsules are used as supportive therapy in adults to alleviate liver function disorders related to the following diseases and conditions:

- chronic hepatitis B and C
- alcoholic liver disease with cessation of intake of alcoholic beverages
- liver cirrhosis.

One hard capsule contains 168.35 – 205.76 mg of extract (as a dry extract, refined and standardized) from *Silybum marianum* L. Gaertner, fructus (fruit of silymarin) (22–27 : 1) which corresponds to 100 mg of silymarin expressed as silybinin.

Extraction solvent: acetone 95% V/V.

30 / 60 hard capsules

SILYMARIN FORTE

Silybi mariani fructi extractum siccum

SILYMARIN FORTE film-coated tablets are used as supportive therapy in adults to alleviate liver function disorders related to the following diseases and conditions:

- chronic hepatitis B and C
- alcoholic liver disease with cessation of intake of alcoholic beverages
- liver cirrhosis.

One film-coated tablet contains 336.70 - 411.52 mg of extract (as dry extract, refined and standardized) from *Silybum marianum* L. Gaertner, fructus (22 - 27:1) which corresponds to 200 mg of silymarin expressed as silibinin .

Extraction solvent: 95% acetone V/V.

30 film-coated tablets

FOOD SUPPLEMENTS

BELMIRAN DAN (BELMIRAN DAY)

Passiflora incarnata

BELMIRAN DAN tablets contain passion flower, which contributes to relaxation of the body.

1 film-coated tablet contains: 100 mg of passion flower dry extract (*Passiflorae incarnatae*).

20 film-coated tablets

BELMIRAN SAN (BELMIRAN NIGHT)

Valeriana officinalis, Humulus lupulus, Passiflora incarnata

BELMIRAN SAN tablets help shorten the time needed to initiate and maintain sleep.

1 film-coated tablet contains: 125 mg valerian root dry extract (*Valeriana officinalis*), 30 mg hops strobile dry extract (*Humulus lupulus*) and 80 mg passion flower dry extract (*Passiflora incarnata*).

20 film-coated tablets

FERSAN FORTE tablets

Carobonyl iron, Vitamin C, Folic acid

FERSAN FORTE tablets contain iron, vitamin C and folic acid. Iron contributes to normal red blood cell and hemoglobin formation and normal cognitive development of children. Folic acid contributes to normal blood formation and cell division. Vitamin C increases iron absorption.

1 tablet contains: 30 mg (214% RDA) carbonyl iron, 180 mg (225% RDA) vitamin C and 600 µg (300% RDA) folic acid.

30 tablets

● MAXI OMEGA-3

OMEGA-3 fatty acids

MAXI OMEGA-3 capsules contain EPA / DHA which contribute to the normal function of the heart.

1 capsule contains 1000 mg of purified and standardized fish oil with a minimum of 30% of omega-3 fatty acids (EPA / DHA), including 18% of eicosapentaenoic acid (EPA) and 12% of docosahexaenoic acid (DHA).

100 capsules

COSMETICS

● BELODEX

DEXPANTHENOL 5%

BELODEX foam contains dexpantenol (provitamin B5) and is used to protect and regenerate dry, sensitive and irritated skin.

It restores and stabilizes the skin's natural protective function and thus prevents water loss, keeping the skin moist and supple. BELODEX foam can be used in conditions of dryness and redness of the skin due to exposure to external influences such as sunlight, heat and cold. In these cases, the application of the foam will bring relief by restoring the elasticity and softness of the skin. The special formulation in the form of foam is extremely gentle and easily spreadable.

BELODEX foam is intended for use in infants, children and adults.

150 ml

● EUSIN oil

Eusyn globulus oil, Mentha piperita oil, Melaleuca leucadendra oil, Menthol, Juniperus communis oil, Methyl salicylate, Eugenia caryophyllus oil

EUSIN oil is used in baths. EUSIN oil contains mixture of essential oils: eucalyptus oil (*Eucalyptus globulus*), peppermint oil (*Mentha piperita*), cajuput oil (*Melaleuca leucadendra*), juniper oil (*Juniperus communis*) and clove oil (*Eugenia caryophyllus*). It contains also: Methyl salicylate, Menthol, limonene and eugenol.

drops (10 ml)

● BELCURA cutaneous spray, emulsion

MicroSilver

Belcura is the Spray Emulsion containing MicroSilver for skin care, protection and regeneration. High-purity MicroSilver provides anti-irritation and anti-bacterial action. Active agents like Ceramides III strengthen the lipid barrier. Glycerin and Lactate hydrate the skin. Hydrophobic lipids form a protective film and deeply nourish the skin without residue. The skin is able to recover and quickly restore its natural barrier.

Ingredients: aqua, butane, caprylic/capric triglyceride, isopentane, cetearyl ethylhexanoate, glycerin, polyglyceryl-3 diisostearate, polyglyceryl-2-dipolyhydroxystearate, dicaprylyl ether, sodium, lactate, magnesium sulfate, silver, ceramide 3, cactic acid, ethylhexylglycerin.

cutaneous spray (125 ml)

EFILIPT BRO cream

Eucalyptus globulus oil, Melaleuca leucadendron cajaputi oil, Myrtus communis oil

A warming agent of vegetable origin with expectorant effect. Active essential oils, which are part of the drug, provide warming, bronchodilator, expectorant effect.

Active components: eucalyptus essential oil (Aetheroleum Eucalypti) - 2.0%; cayeputa essential oil (Aetheroleum Melaleuca cajuputi) - 2.0%; essential oil of myrtle (Aetheroleum Myrtus communis) - 2.0%.

Auxiliary components: purified water, PEG-20 methyl glucose sesquistearate, benzyl alcohol, carbomer, sodium hydroxide.

cream (20 g, 40 g)

BELOBAZA plus cream

with Zinc Oxide and Bisabolol

BELOBAZA plus is used for regeneration and purification of sensitive and irritated skin. It is also effective for relieving sensations of itching and scratching. Zinc oxide and bisabolol have protective, regenerative and soothing properties are also suitable for keeping the skin in good condition. BELOBAZA plus also contains the emollient white petrolatum which prevents moisture loss while restoring suppleness and flexibility.

Ingredients: aqua, propylene glycol, petrolatum white, cetearyl alcohol, zinc oxide, ceteareth-20, xanthan gum, benzyl alcohol, citric acid monohydrate, phenoxyethanol, bisabolol.

cream (40 g, 100 g, 400 g)

BELOBAZA light cream

with Zinc gluconate and Bisabolol

BELOBAZA light cream is used for regeneration of sensitive and irritated skin especially if the skin has undergone various treatments that may affect the natural lipid barrier. Zinc gluconate and bisabolol have protective and soothing properties are also suitable for keeping the skin in good condition while reinforcing the skin's natural barrier. It is also suitable for use in adolescents with blemish prone oily skin because it helps to reduce the appearance of skin pores while purifying the skin. It also mattifies the skin and reduces the appearance of blemishes and redness.

Ingredients: aqua, cyclomethicone, squalene, zinc gluconate, propylene glycol, ceteareth-20, xanthan gum, benzyl alcohol, bisabolol, sodium hydroxide.

cream (50 g, 60 g, 100 g)

BELOSALIC SALIC

with 3% salicylic acid anti-dandruff shampoo

BELOSALIC SALIC shampoo contains an effective formulation that is designed to reduce, eliminate and prevent the reformation of dandruff, while providing a soothing and regenerating effect on the skin leaving the hair and scalp clean and smooth with a sensation of freshness.

The formulation is based on 3% salicylic acid and piroctone olamine. Salicylic acid is effective at cleaning the upper layers of the skin on the scalp from dandruff and excessive sebum thus eliminating visible flakes. It also softens the skin and helps to maintain the natural acidity of the skin.

Piroctone olamine soothes the scalp and reduces flaking while preventing the formation of new dandruff. It helps the scalp stay clean and without irritation.

Panthenol and chamomile flower extract act soothing and restore the natural skin barrier properties thus providing gentle care for the hair and scalp.

Packaging size 100 ml / 200 ml

MEDICAL DEVICES

BELOBAZA cream

SOFT PARAFIN AND FAT PRODUCTS

BELOBAZA regenerates and helps maintaining physiological balance of the skin – it protects, moisturizes, soothes and calms skin, as well as regenerates. BELOBAZA contains no parabens, synthetic dyes and parfum and it is therefore suitable for care and protection of sensitive skin, including sensitive skin of children. Due to adjusted pH value, BELOBAZA helps maintaining natural acid pH of the skin.

Ingredients: aqua, petrolatum, cetearyl alcohol, paraffinum liquidum, ceteareth-20, benzyl alcohol, sodium phosphate, phosphoric acid, sodium hydroxide.

cream

100 g 400 g

AUXILIARY SUBSTANCES

BELOBAZA BELUPO

SOFT PARAFIN AND FAT PRODUCTS

Ambiphilic base of carefully balanced ingredients for skin treatment, protection and care, and for preparation of magistral medicines (can be combined with almost any dermatotherapeutic).

cream

2 kg 4 kg

Contacts

Belupo is strategically oriented towards increasing exports and developing new drugs that meet the needs of demanding foreign markets. Our organization and work ethic is flexibly adjusted to contemporary business management practice, both at home and on foreign markets.



Belupo, lijekovi i kozmetika, d.d.

Danica 5,
48 000 KOPRIVNICA

T: +385 48 659 000

T: +385 (1) 24 81 222

E- mail: belupo@belupo.hr

www.belupo.hr

www.belupo.com

www.zdravobudi.hr

www.neofen.hr

www.lupocet.hr



Croatia

BOARD OF DIRECTORS OFFICES

Ulica Danica 5
48 000 Koprivnica
Phone: +385 (48) 652 200
E- mail: belupo@belupo.hr

I. Savica 36, P.P. 62
10 000 Zagreb
Phone: +385 (1) 24 81 222
E- mail: belupo@belupo.hr

MARKET OF THE REPUBLIC OF CROATIA

Marketing Pharmaceuticals

I. Savica 36, P.P. 62
10 000 Zagreb
Phone: +385 (1) 24 81 222
E- mail: belupo@belupo.hr

Sales

Josipa Vargovića 4/3
48000 Koprivnica
Phone: +385 (48) 659 032
+385 (48) 659 033
E- mail: belupo@belupo.hr

I. Savica 36, P.P. 62
10 000 Zagreb
Phone: +385 (1) 24 81 222
E- mail: belupo@belupo.hr

Pharmacies Deltis Pharm

OFFICIES
Josipa Vargovića 4/IV
48000 Koprivnica
Phone: +385 (48) 659 015
E- mail: belupo@belupo.hr

Purchase

Ulica Danica 5, 48000 Koprivnica
Phone: +385 (48) 659 005
E- mail: belupo@belupo.hr

INTERNATIONAL MARKETS

Ulica Danica 5
48000 Koprivnica
Phone: +385 (48) 659 002
E- mail: belupo@belupo.hr

PRODUCTION

Ulica Danica 5,
48000 Koprivnica
Phone: +385 (48) 652 200
E- mail: belupo@belupo.hr

RESEARCH AND DEVELOPMENT

Ulica Danica 5, 48000 Koprivnica
Phone: +385 (48) 652 523
E- mail: belupo@belupo.hr

BUSINESS DEVELOPMENT AND REGULATORY AFFAIRS

I. Savica 36, P.P. 62, 10000 Zagreb
Phone: +385 (1) 24 81 266
E- mail: belupo@belupo.hr

HUMAN RESOURCES

Ulica Danica 5, 48000 Koprivnica
Phone: +385 (48) 652 534,652 204
E- mail: kadrovi@belupo.hr
E- mail: ljudski.potencijali@belupo.hr

LEGAL AND GENERAL AFFAIRS

Ulica Danica 5, 48000 Koprivnica
Phone: +385 (48) 652 769
E- mail: belupo@belupo.hr

PUBLIC RELATIONS

I. Savica 36, P.P. 62, 10 000 Zagreb
Phone: +385 (1) 24 81 292
E- mail: public.relations@belupo.hr

Companies

SLOVENIA

BELUPO d.o.o.

Dvoržakova 6 | 1000 Ljubljana
Phone: +386 1 300 9511
E-mail: info@belupo.si

SLOVAKIA

BELUPO S.R.O.

Cukrová 14 / 210 | 811 08 Bratislava
Phone: +421 2 59 32 43 30
E-mail: belupo@belupo.sk

NORTH MACEDONIA

BELUPO D.O.O.E.L. SKOPJE

Ul. 3-ta Makedonska brigada 68 |
1000 Skopje
Phone: +389 22 403 783
E-mail: belupo.mk@belupo.com.mk

BOSNIA AND HERZEGOVINA

FARMAVITA d.o.o.

Igmanska 5a
71 320 Vogošća
Phone: +387 33 476 320
E-mail: farmavita@farmavita.ba

Representative offices

BOSNIA AND HERZEGOVINA

Hasana Merdžanovića bb
71 320 Vogošća
Phone: +387 33 426 615; 426 616
E-mail: belupo@bih.net.ba

CZECH REPUBLIC

BELUPO léky a kosmetika, s.r.o.
PRŮMYSLOVÁ 7 BUSINESS PARK
Průmyslová 1306/7
102 00 Praha 10-Hostivař
Phone: +420 2 74 77 04 14
E-mail: belupo@belupo.cz

KOSOVO

BELUPO-PERFAQESIA PRISHTINE
Mati 1, Rr.B, H-A, Nr. 3, Residio 2
10000 Prishtine, KOSOVO

RUSSIAN FEDERATION

Lomonosovsky pr. 38,
app. 68 (office-manager) 71-72, 124
119330 Moscow
Phone: +7 495 933 7212 | 7213 | 7214
E-mail: belupo@belupo.ru

SERBIA

Mosorska 1 | 11 000 Beograd
Phone: +381 11 30 98 871, 30 98 872
E-mail: office@belupo.co.rs

UKRAINE

18 Chigorina str., office 302
01042 Kiev
Phone: +38 067 465 17 31
E-mail: office@belupo.com.ua

KAZAHSTAN

Timityazev str. 42, off. 328
050000 Almaty
Republik of Kazakhstan
Phone: + 7 727 245 88 42
E-mail: belupo@belupo.kz